Section 6:
Parts Data
DC50X2

24V Control




DEXTER
STACK DRYER

13

14

@ Part # 8533-091-001 4/20



Cabinet Group

**\D**CZ’)CZ’)\I\I********C\U'I**-hw**l\)l\)l—‘l—‘***x
()
<

* = =
o o

=
WN =

*

—
N

*

Part Number

9960-285-008
9960-285-011
9960-285-007
9960-284-002
9960-284-004
9982-353-002
9982-353-001
9545-012-015
8640-413-002
9212-002-004
9206-413-002
9548-117-000
8545-064-001
9206-420-005
9244-082-001
9545-018-017
9531-033-003
8640-413-001
8640-413-003
9086-015-002
8638-190-009
8641-582-006
8640-399-001
9989-521-003
9989-521-001
9989-517-003
9989-517-001
9277-054-001
9277-054-002
9545-008-014
8641-585-001
8640-399-001
9544-069-002
9544-069-005
9545-012-028
9545-052-001
8641-436-003
9021-041-001
9486-149-001
9545-053-002
9801-099-001

Description Quantity
Door Assy., Loading Complete-Wht ........ccoovvviiriiiiniiiiennnn, 2
Door Assy., Loading Complete-SS .......ccooeeiviiiviiiiiiiiineeennn, 2
Door Assy., Loading Complete-Chrome/BLK/SS ................. 2
Door Assy., Loading-SS(ring only) ......ccceeeeiviieerniininseeeennnn. 2
Door Assy., Loading-Chrome(ring only) ......cccccevvivieernnnnnnnn. 2
Plate Assy., Hinge (Wht) NO Pin ......cccvvviiviiiiiiiniiiie e, 2
Plate Assy., Hinge (SS) NO Pin.....ccccovviiviiiiii e 2
Screw, HiNge t0 DOOK .....vvvvveiiirriieeeis e ee e ren e 8
Nut, Hinge to DOOK .....viiiviiiiiiiniiiiinniii e e 8
GIaSS, DOOK ...ciieiiiiiiiies e e rr s e e e 2
Gasket, Glass BlacK......c.ccooeuuiiiiiiiiiiiiiiiiecee e, 2
SUppOrt, DOOK GIaSS ...ccuueiviiriiiiiiiiee e e e e 2
Tool Install Dryer Door Gasket........cccveveerriieeenrcceneccieen e, 1
Gasket, Outer Rim BlacK........cooevuiiiiiiiiiiiciic e, 2
Handle, Loading DOOF .......cccoiiiierieiieeeeeeeeeeeceee e 2
Screw, Handle 1/4-20 X 3/8 ....oeiviiieiiiieieee e 4
Stud, DOOr CatCh .ouvuciiiiiiiirci e 2
NUE, HEX e 2
NUE, ACOIN et a e 2
Catch, Loading DOOF ......ccooeieiiiiiieeeeee e s 2
Pop Rivet for mtg. catch .......eveiiii 4
LOCKWASNET ..cvvuieiiiiciiiie e s rrr e e rr s e r 4
1Y 0] 1T T [ PP .6
Panel Assy., Front- Lower (Wht) ......ccovvviiiiiiiceeniiinceeeeenenn, 1
Panel Assy., Front- Lower (SS) ....coovveerriiiiieceenniinnneneeesnnnns d
Panel Assy., Front- Upper (Wht) ......cccciieiiiiiieerniinie e, 1
Panel Assy., Front- Upper (SS) .....occvvrviiiiiieeinniinnnneeeennnnns d
Insulation Front Panel, half moon (top)....cccceevvvvveeiniiiinennns 2
Insulation Front Panel, half moon (bottom).........ccceeeeeeinnns 2
Screw, FLHDCR, 10B X 1..iiivuiiieieniiernineeennesernneseennseennns 14
LOCKWASHEN ...civvi it .6
N 1Y o o o T PP 12
Strap, Hinge (Wht) ....oiiiiiiii e eer 2
Strap, Hinge (SS/BIAcK) ...cvvvvveiiiiiiiiiiiiiecerrre e e e 2
Screw, Hinge to Panel .......ccooovviiiiiiiiicrerien e 8
Screw, Door to Hinge Strap (Special Black Type) .............. 2
Washer, FIDer ......coviiiiiiiiice e 2
PiYola= o] re] AN ©e | o [P 1
Retainer, CoiN ACCEPLOr ..vvvuiiiiireiieeri e e 2
RS ol = P 4
Switch, Optical.....ccuviiiiiiiirrr e d

Part # 8533-091-001 4/20 @



Cabinet Group Continued

Key
15
16
16
17
18
18

*

19
19
20
20
21
21

X
X

*

w w N

s

[e) N6, ]

N

XN % % % % X ¥ % % X¥XDNDN ¥ % % XN ¥XNN ¥ ¥ ¥N

NN
o o

Part Number

9994-049-001
9435-064-002
9435-064-001
9994-051-001
9435-066-002
9435-066-001
9545-020-009
9412-167-002

9412-167-001

9866-005-001
9866-005-004
9435-024-001
9435-032-001
9532-143-001

9805-039-001
9555-057-008
8650-012-004
6292-006-010
9095-043-001
9545-008-001
9857-198-002

9857-198-004
9627-859-003
8650-012-003
9095-041-001
6292-006-007
9627-855-003
8640-276-002
9501-004-003
9501-008-001
9545-045-005
9209-037-002
8544-006-001
9074-320-001
9277-041-017

9732-276-001

9732-102-013

9732-243-001

9544-041-002
9942-038-005
9545-008-024
9897-099-002
9807-099-004

Description Quantity
Escutcheon, UPPEr .....ucv it s eev e eenn s 1
Trim, Overlay-Upper BlU€.........cccoviiiiiiiiiiiic e, 1
Trim, Overlay-Upper Black .......ccooeviiiiiiiiiiiec e, 1
o[ | (ol 1= o TR 0 Y 1
Trim, Overlay-Lower BlU€.........cccovviiiiiiiiiiicie e, 1
Trim, Overlay-Lower Black ........ccoooiviiiiiiiiiie e, 1
Yol <1 PN 20
Nameplate Stack Dryer Express Blu€..........cccvevivevniireennnnn. 1
Nameplate Stack Dryer Express Black .......ccccooeeeviiiiinnnnnnen. 1
Lint Drawer Assembly Blue .......c.ccoccviviiiiiiiiiiiin e, .2
Lint Drawer Assembly Black.........cccoovvviiiiiiiiiiiiiiiicc i .2
Overlay Trim, Lint Drwr-Blu€.....c.ooviviiiiiiiiiniceie e, 1
Overlay Trim, Lint Drwr-BlacK.......cccoovviiiiiiiiiiicie e, 1
Felt Seal ( back of lint screen assembly ) ......cccevvviiiiinnnennn. 2
Lint Screen Assembly ONLY (no front) .......ccceevvevuiviiinnnnnnns 2
Replaceable Lint Screen Only.......ccooveeviiiiiiiieceien e, 2
Lock and Key, Lint Drawer ........cccvevviiviiieiiiiniecnens e eeens 2
Key 6101 ONlY ..covuniiiiiiiiciic e ea 2
0= ] 0 0 R oY o R 2
Lint Screen Strap Hold Down Screws 10Bx 1/4 ................. 32
Controls Assy, BIUE .....c.cvvviiiiiiiiiii i 1
Controls Assy, Black........cccooviiiiiiiiiiiiiiiciie e, 1
Harness, Electronic Control ........ccevveeivieenvieiiieiieeineenneeeanns A
Lock and Key, Control .......coceeviiieiiiiiiiiin i eee e 1
(0= ] 2 0 T o Yo S 1
Key Only 6324 ......cccvviiiiiii it 1
Harness, Heat SENSOr ......cccvvviiiiiiiiiiire e A
Wire Nut Connector GreY......ovvviiiiiiieiiiniierrsnere s ee e eenneeans 4
Sensor Temp Control ..co..vvieviviiiin e e 2
Bracket for Heat Sensor Mounting (Under Basket) w/ sensor.. 2
Screw, Round Head (Mounts sensor; phillips head)............ 2
Gromm.et, 3/16 ID ..cocvivieiiiiiiiinien e 2
Leg, Leveling 1/2" ..o 4
Cover, Cabinet (TOP) ..cevuvviirririiiriiir e 1
Insulation Cabinet COVEr .......civvriiiiiiiirriiin e 1
Kit for Dryers without Neutral and using 208-240 volt ........... 1
LP Kit for 50Lb Stk Dryers......ccccevrvieririeenssneensseessssseesssneees 1
Stack Dryer Trunion PUller.........ccceviviies e 1
Strap - Bead Tie ..ocvuiiiiiii i 1
AV = [0 o T = T ) 1
Screws, Mounting-Coin Vault .........ccccooviiiiiiiiinienceenn, 2
Coin Box Assy, Large Blue .......ccovvivriiiiiiiiniiiiin e, 1
Coin Box Assy, Large Black .......ccccoveviiieeiiiiiiininiccnieeceennnn, 1

@ Part # 8533-091-001 4/20



DEXTER
CTACK DRYER

Part # 8533-091-001 4/20 @



mwllwgll\l“_

12

@ Part # 8533-091-001 4/20



Control Parts Group

Key Part Number Description Quantity

* 9857-198-002 Controls Assy, Electronic Mounted With Membrane Switch, BLU... 1

* 9857-198-004 Controls Assy, Electronic Mounted With Membrane Switch, BLK... 1

1 9826-008-001 Trough ASSEMDIY ...ooieeiiiiec 1

2 9035-062-002 Button-Push, Control, BIAcK ......ccccceevvueerrriniiierreeinnieeeeensennnns 2

2 9035-062-001 Button-Push, Control, BIUE ........ceuvveeviiiiririiririeeennreeeeenns 2

3 9538-166-011 Spacer-Metal, 4mMm ... —————— 4

4 9486-158-001 Retainer-Push BULton .....cccccovviviienniensscn e 2

5 8640-424-002 Nut-Hex, Elastic stop, #4-40 .......cccoevrivmnssrrnnerssensseensnnenns 4

6 8652-130-038 Terminal-Grounding Clip ....cooeveeviiiemnniren e 1

7 9534-365-001 Spring-Flat, Control .......cccccveriviien i e 1

8 9545-008-001 Screw-Hex, #10B X 1/4 .....oovieriiecen s e 2

9 9545-044-010 Screw-Hex, #10B X 1/4 ....oooviiiiieren s e s 10
9 8641-582-005 Washer-External tooth, #6 .......ccccceeevii v, 10
10 9435-038-001 Overlay-Control, Coin, BIack .......ccccoccveviviiieiiiiinnciieee e 1

10 9435-038-002 Overlay-Control, Coin, BIUE ......ccccciiivirviiin e e 1
11 9021-041-001 Acceptor-Coin, OptiCal ......covvviiiriiiiiiiie e, 1

* 9486-149-001 Retainer, Coin ACCEPLOr .uvviriiiiiiiii i 1

12 9545-053-002 SCIEW iiiieiieeisrrrrrss s e s rrrss s s s e s e rrnn s s s e e e r s e s aernrre e ees 4
* 9801-099-001 Optical Sensor, Replacement...........ccceivveviiiiiiie i, 1

Note: Jumpers required if using 1.5 Control on Older Machines (P9 Connection)

* 8220-155-001 Wire Assy, Jumper, 30Lb Stack Coin.......ccceevvevneriiinnneiennnnn, 1

* 8220-155-002 Wire Assy, Jumper, 50Lb Stack Coin.......ccoovvvvvienieinineiennnnn. 1

Part # 8533-091-001 4/20 @



Door Switch Group

Part Number Description Quantity
9539-487-001 DOOF SWILCHES .vuveuieeteieereeteresiet e et saenas 2

Hinge Plate Cover

[y

9074-340-002 Cover-Hinge, BIack .......ccooeiiiiei e 2
2 8636-008-010 Screw-TRHDCR, 10B X 3/8, BlacK.....c.ccereereeieree s 4

@ Part # 8533-091-001 4/20



Bearing Housing Group

Key Part Number Description Quantity
1 9241-189-002 HOUSING, BEAMNNG ...uiiveiiieieiiiii s serns e s s rr e s e rn s e e rnn s 2
2 9036-159-003 Bearing, Ball REar.........coiviiiiiiiiiin et 2
* 9538-183-001 Spacer, BEariNg ....oicveiiiiiiiiie e 2
* 9036-159-001 Bearing, Ball Front.......cooocii i v e 2
5 9545-017-017 BOIt, 1/2 X 3/4. ittt e 8
7 8640-417-002 NUE, 1/2 i e a e e e e e s e 8
* 9803-201-001 Bearing Housing Complete Ass'y (includes bearings,spacer) .......... 2
4 9545-017-018 SCrEW 1/2 X 1 1/2 ot 4

Part # 8533-091-001 4/20 @



Burner Housing Group

Key
*

1a
1
X
2
18

*

17

*

\e]

w N N O

ul

* X ¥ *OH\ X X ¥ ¥ X X X¥XNE X X O0000NHU A

Part Number

9803-207-001
9454-992-001
9452-729-001
9545-008-006
9545-008-001
9003-220-001
9545-008-006
9048-020-002
9545-008-006
9545-008-001
9875-002-003
9545-045-001
9379-186-001
9857-134-001
9857-192-001
9381-012-001
9425-069-021
9425-069-022
9029-175-001
8615-104-038
9545-008-006
9576-203-002
9538-142-001
9545-045-007
9074-329-001
9545-008-006
9576-207-008
9545-008-006
9825-062-001
9545-008-024
9857-116-003
9732-102-013
9732-102-045
9838-018-003
9452-730-001

Description Quantity
Housing Assembly, BUINEr ........cccovviiiiiiiiiiiieeeee s s eeennns 2
Panel, Back Burner HOUSING........ccooiieiarieiieeeeeeeeeeeceeeeeeeeens 2
Service Plate baffle Recirculation Chamber Clean Out......... 2
SCIEWS eeveiierrereeersssrrn s s rrssserrs s s e rra s s rrn e s es e s rrnnsassnnns 8
SCIEW ievriieeiseeers s s e s s e ers s s s rr s s er s s s erna s e eeranseernnnnannnns 16
Angle, Burner SUPPOrt ......cooiiveiiiiiins e eerrn e 2
Kol <P 4
BUrner, Main ..o 4
Screw 10AB X 3/8" ..niiii i 4
Screw 10B X1/4" .o s 8
Electrode Assy, IgNition .......cccceeeiiiviiiiniinin e ereeaann 2
Screw, Electrode Mtg 8B X 1/4”......ccceeviiiiiriiiiiineeernne, 4
Valve, Gas Shut Off (Optional) .....ccoovvevevviiiiiiircrnnicneeee e, 1

Control Assy, Gas HoneyWell (before SN# D1.19217.001).... 2
Control Assy, Gas White Rogers (After SN# D1.19217.001) .. 2

Manifold, ASSY ..u.ciiiieiiiiieiee e 2
Orifice, Burner-Natural #27 .......ccooveeiiiiiiiiiiiin e enneens 4
Orifice, BUrner-LP #44.........cooovveviiii e eeenine e 4
Bracket, Manifold........cccceeviiiiiiiiiiiirrr e 2
Pipe Plug in end of Burner Manifold ............ccccoiiiiiiieennennns 2
Kol < 4
Thermostat, Hi-Limit .......ccoovviiiiiiiciererr e, 2
Spacer, Hi-Limit ...cc.oiiii e e 4
SCrew 8B X 3/4” ... e 4
Cover, Hi-Limit Stat Ignitor ........ccceeiiiiiiiiinrrie e 2
Kol =TT 6
Thermostat, Safety Shutoff .......cccoovvviiiiiic e, 2
Kol =TT 4
Cover, Safety Stat .....oovveeviiiiiicrr 2
Kol =TT 6
Control, Ignition Fenwall (3 tryboX) .......ccvvviiiiiiiininiiniiennnns 2
Kit, LP Conversion 50Lb Stack Kit (HoneyWell).................. 2
Kit, LP Conversion 50Lb Stack Kit (White Rogers).............. 2
Welded One Piece Gas Pipe Assembly.......cccceevrveniieessinnsinnnns 1
Burner tube service plate (Old Style Burner) ....c..cccveevviinnnnne 2

@ Part # 8533-091-001 4/20



22

Burner Housing Group Photos

Part # 8533-091-001 4/20 @



Rear View

X
2

¥ % ¥WO 00 ¥ ¥xNO ¥ xUNDWNKH ¥ %

*

= e e e
PWNNNEO

*

NNBRPEPEPRRPRE X
= O WO\ 6]

X K X X X X X X ¥ %

Part Number

9627-861-001
9801-098-001
9539-461-009
9029-200-001
9008-007-001
9451-169-002
9545-020-001
8640-401-001
9550-169-003
9376-322-001
9452-770-001
9545-029-008
8641-582-003
9545-018-019
8641-582-007
9538-163-006
8641-581-017
9209-086-002
9538-166-006
9545-028-013
9962-018-002
9991-053-001
9545-029-010
8640-415-004
8641-581-035
9545-029-003
9861-022-001
9487-200-003
9908-048-003
9036-145-002
9908-047-002
9040-076-009
9040-073-011
9534-151-000
9099-012-005
9248-022-002
9451-146-001
9074-334-001
9973-032-001
9453-169-013
9545-028-013
9278-043-001
8641-581-026
9545-017-009
8641-582-016
9545-008-001
9545-014-004
8640-400-003
9538-184-001
9487-234-005
9125-007-001
9125-007-002
8520-141-000
9074-335-001
9545-008-024
9029-173-001

Description Quantity
Wire Harness Overtemperature Switch/Air Switch............... 2
Switch Assy, Air FIOW .....ooceviiiiiicccriiin e e 2
SWItCh, AIr FIOW ...ccceevieec e 2
Bracket, Switch- Air FIOW.......ccvvviiiiiiiiriiiii e, 2
Actuator, SWItCh.....cooviiiieiice e 2
T e = PP PPR 2
SCreW 4-40 X 5/8" ..cueiiiiiiiii s 4
Nut, Special TWin .#4-40 .......covviiiiiiiiiiic e 2
Shield, SWItCh ..cveiiiiii 2
17 o1 0] A I Y P 2
Plate, Motor MouNting .....ccuevieiviiicicn i 1
BOIt 3/8” = 16 X 3/4 ..o e 8
Lockwash Spring 3/8 .....ccceieeroeeere e 8
Screw, Motor Plate to Back Assy. 1/4-20x 2 1/2.....ccccccueeeunen 8
LOCKWAShEr 1/4.......eiiiee et s 8
) 0= (ol SRR 8
Flat Washer 1/4 X 7/8.....u ettt 24
Rubber Grommet........cccvvenrirenirersrr s e 8
Grommet SPACENS......ccceeeririirrre e e 8
SCrEW, SEL. it - 4
Back Assy, Blower HSg.......coocveeiiiiiniiciee e 2
Support Assy, Intermed. Pulley .......cccoooeviiiiiiiiiiiiiiiieeenn, 2
Bolt, RA Hd 3/8-16 X 1 1/4 .eevrreiiiiiiieerie e e .6
Nut Flange Wizlock 3/8" - 16.....cciiiiuiiiiiiiiiiiiii et cvis 6
Washer, Flat ......ccoiiiiiiiiic e 6
Bolt, 3/8-16 X 1 1/2 cerreiiiiiii ettt a s 2
Arm Assy-Tension, Complete ........ccvviviviiiiiiiieiiee e, 2
RiNG-Retaining ........covviiiiiiiiiiiii i 6
Pulley Assy, Intermediate with bronze flange bearing ......... 2
Bronze Flange Bearing ..........uuueeceaeieeeeeneeeeeeeeeeeeeeeeeeeeenenns 4
Pulley Driven TUMDIEN .....cc.oviiiiiiiieiie i er e 2
Belt, Drive MOOr.....cvvuiiiiiiiiii v ra e ea e re e 2
Belt, Driven Intermediate to Tumbler ......cccovvvvvvviivvinnrennn, 2
SPriNg, TENSION .uviveiiiei e .2
(o= 71 A =1 1 T o TS 2
[ 0T S <Y 1Y T o I 2
Pin, Damper HINgE ........cooouiiiiiiiiii e 2
Cover DUCEL UPPEE c..uiiiieicieerie e errs e s e e 1
Heat Recirculation Assembly Duct ........cccoovvvviviiiiniiiinnnnnn, 2
Motor Pulley - DFVEL ..vuueiiiiiceiiiiiie s errrnn e e eeennna 1
SEL SCrBWS . e e 2
IMPEIIET .. 2
Washer, Flat 1/2" for Tumbler Pulley........cccoooeviviiiniiniinnnnn. 2
BOIt, 1/2"13 X 1 1/4 e e 2
Washer, Star 1/2" for Tumbler Pulley ........ccooeevieiiiiiiiiennnnnn. 2
Screw 10 BX 1/4" ..ceniiiii i e 6
BOIt, 5/16-18 X 5/8” ..cevvriiiiiiiieieii e e 8
NUL, 5/16-18 ..erreiiiieiieie e e e e .8
Spacer, Shaft ......ocevviiiiir - 2
RING TOIErANCE. ....cceeiiieeeiiee e e 2
Damper Inside Duct Exhaust ..........ccccecceeiiivevinnicnnnececennnnn, 2
Damper Inside Duct Exhaust ..........ccccecceeiiivivinniinnnececennnnn, 1
N [ 1Y o TV P 4
L0 )Y< g BT o o 1 R 1
Screw 10ABX 3/8" ..ovuiiiiiieeiiin e 72
Bracket for Wire Harness Under Burner Housing ................ 2

@ Part # 8533-091-001 4/20



Rear View Photos

Part # 8533-091-001 4/20 @



Rear Panel & Cover Group

Key
1

4
5

8

*

10
1
12
13
14
15

Part Number

9208-090-001
9545-008-024
8502-649-001
9208-089-001
9545-008-024
8502-600-001
8502-645-001
9109-113-001

9074-320-001
9550-188-001
9074-321-001

Description Quantity
Rear Guard Side Panel 1........cccceeiiiiiiiininineeeere e 2
SCrews 10 AB X 3/8 ..cceiiiiiiiiiiiicieis e 30
Label - Connection Electrical..........cccccvviiiiiinvinnninineeeennnnn, 1
Rear Guard Back Panel..........cceeiiiiiiiiiininceeee e, 2
Y@ (=1 T € U= ] o *
Label Warning & NOtiCe......covvvviiiiiiiiiciii e 1
Label - INStructions........cooivviririiiniinecrrcns v 1
Transition Assembly Outlet .......cccoooviviiiiiiiiie e, 1
Top Cover Dryer Panel ......cccovvviiiiiiciii e 1
Top Burner Housing Heat Shield Inlet............ccooevvivniinnnnnnn. 1
Top Panel Burner Housing COVEr......cccoovveviiiiiinnnieciiineeenann, 1

Part # 8533-091-001 4/20



Tumbler Group

Key Part Number Description Quantity
1 9848-148-001 Tumber Assembly Galvanized..........ccccvvriinrimnssensieensneenns 2
* 9848-148-002 Tumbler Assembly Stainless Steel......cccccvvvvinivrisieiiieeiiennns 2
* 9848-149-001 Tumbler Assembly Galvanized w/spider.....c..cccuvverieniirenrnnen. 2
* 9848-149-002 Tumbler Assembly Stainless W/spider.......ccccviievrieeriinenrinenns 2
2 9568-013-001 Spider ASSEMDBIY .....cvvcieiiieriie e 2
3 9497-226-002 Rod, TUMDIEK ueeiiiee e 6
5 8640-417-005 NUE, 1/2 - 13 oot .6
4 8641-590-002 Washer, Special ........ccovvriiiiiiiiieiin e 6
6 9552-013-000 ShIM et —————————— .AR

Part # 8533-091-001 4/20 @



Control Assembly Group

Key Part Number Description Quantity
* 9857-189-008 Control Assmbly Complete (all below included) .......cccoooeeviiieinnnns 1
* 9074-317-001 (@oT a1 o) I 270 )1 QG0 1V = R 1
1 8653-068-003 Connector Conduit 3/8"” STR....ccviiiiiiiiiiiiiiiiir e 1
2 9558-031-001 Strip Terminal Marker (Behind Input Power) to above #3............... 1
3 9897-035-001 Terminal Block Assembly Main Power Inlet.........cccoeeiiiiiiiiinninnenn, 1
* 9545-008-024 SCrews 10AB X 3/8” .ovvruiiiiiirrrriiin e s e 4
* 9627-859-003 Wire Harness - Power Main ........cccoovviviiniiiinnec e 1
4 8220-001-478 Wire Assembly Green 7" .....cou i 1
5 9545-008-027 Screw # 10-32 X 12 GrEEN .vvvvuueiieieeries s s eser s s s e rre e e s e erenaans 1
* 8641-582-006 Lockwasher Ext TOOth #10........ceiiiiiimiiiiiiiirirs e 1
6 9897-026-002 Terminal Block Main Power Middle .........ccuueiiiiiiiminiieeeeinn e 1
7 9897-026-001 Terminal BIOCK. .....u.ov i 2
* 9545-045-012 Screw #8 ABxI 2 for terminal blocK.........ccovvvieveiiiiiiiiiiiic e 6
8 8711-013-001 Transformer CONtIOL......occov e e e 1
* 9545-008-024 SCrews 10AB X 3/8” .ovvruiiiiiiirrriiin e e s 4
9 9857-182-001 Ignition Control ......cceiiiiiii i 2
* 9545-008-018 SCrews 10AB X 3/4" oovrei i e 4
10 9631-403-009 Wire Assembly High Voltage Upper......ccccciiviiiiiiiiiiiiiiiiieeeeneieees 1
11 9627-867-005 Wire Harness Ignition Control Upper........cceevievviiieiiinieeininscenneeeens I
12 9631-403-008 Wire Assembly High Voltage LOWer.......c.cccvvviiiiiiiiiiiiiiciiceeeeies 1
13 9627-867-006 Wire Harness Ignition Control LOWEr ........cccovvevviiiiininincnin e e e, I
* 9053-067-002 BUShING Wir€ 7/8” ... e 4
14 9200-001-002 Fuseholder ASSEMDBIY ......cociuuiiiiiiii i 3
* 8636-018-001 FUSE 1.5 AMD cireuiiiiiiienin s seeern s s s srnnnss s s sernnnn s s s srensnsnsessennnnns 2
* 8636-018-004 FUEE 2.5 AMP...ueiieiieirsecrsee s s sre s se s sn s sn e s n s s e snessneeas 1
15 5192-299-002 RElAY POWEK ....ccvveiiiiiiieie s errrr s s s s s e e s rre s e e e e renas 2
* 9545-045-012 Screws Power #8 AB X 1/2" . 4
* 8220-062-036 Wire Assembly Red/Black 14" ........c..ooiiiiiiiiiiiii e 1
* 8220-062-037 Wire Assembly Red/White 14" .........eciviiiiiriiiieerrre e 1
16 9627-864-006 Wire Harness Motor EXtENSIoN.........ocvvuiviiiviniiiiiieiin e 2
17 9527-007-001 Stand Off - Wire Saddle / Arrowhead .........cooiviviiiiiiiiiiiien e 5
18 9627-863-001 Wire Harness Main Extension Access Under Burner Housing.......... 4
14 .
Control Protection Fuse 28 Ignition Upper Pocket
Amp Protection Fuse 1.5 Amp

Not Shown:
24VAC Ignition
Lower Pocket
Protection Fuse

@ Part # 8533-091-001 4/20



14

15

15

14

n
Lo

16

oy

Part # 8533-091-001 4/20




Coin Accecptor

Key Part Number Description Quantity
1 9021-041-001 Coin Accecptor, Optical .......cuuviiiiiiiiiii 1
2 9801-099-001 Sensor-Optical, Replacement........cccoevviiiiiiiiiie e 1
3 9545-039-002 Screw, Heighth Bar, 3mm.......cccooiiiiiiiiiiiiii e 2
* 9486-136-001 Retainer, Coin ACCEPLON ..ovvuiiiiiiiiiiii e e 1
* 9545-053-002 SCIEW 11tttutrueissss s e e e s s e s e e e e st e e e e e e e e er e e srbe s ar s e s seeeneaaeaaaanaeasennnnnns 4

@ Part # 8533-091-001 4/20



Notes

Part # 8533-091-001 4/20 @



for DC50x2

IC

Schemat

iring

W

208-240V (L1, L2) 110—-120V (L1, N) NOTES:
LT L2 N GND 1. DOOR SWITCHES ARE N.O. ,
Ll U_.m N ozlﬂlo Kl SWITCHES CLOSED WHEN DOOR IS CLOSED.

i)

& @ = = 2. MOTOR RUN RELAY CONTACT WILL CLOSE WHEN
DA ) 3 ; THE COIN COUNT IS SATISFIED, THE DOOR CLOSED
&g a2 & & AND THE START BUTTON PRESSED.

fa) puo]
&/ o i WHT 3. REFER_TO OWNERS MANUAL FOR DESCRIPTION OF
- = OPERATION AND REQUIREMENTS FOR HEATING CIRCUIT.
RED \ \ & =
BLK/BLU e E
BLK/RED / |
F————— I'SeE WIRING DiAGRAM
BLK BLK | | | FOR PAYMENT DEVICES
| I
UPPER BLU UPPER
DOOR SW RUN RELAY |
BLK o s B ! | BU_ || RED | RED/BLK \Ej WHT
38 vio _ _ N UPPER UPPER IGNITION
& ¢ o UPPER UPPER OVERTEMP CONTROLLER
3 mm SE: 110-120V | GAS RELAY | AR SW STAT Foa
REEE vio Vo o Vo o L VIO || _ORG | BRN o ORY BLK R RED o RED
R1 BL BRN o BRN m I m 2 0%0
| |RED g RED o RED MOTOR / | | WHT
R1 _ _ UPPER HEAT
| SENSOR
| ELECTRONIC
208—240V | CONTROLLER <
|
vio | LOWER HEAT 5 UPPER FLAME
| | gLk SENSOR
X
3 | |
| | —
UPPER SPARK
3lg _ _ ELECTRODE
olg|E| LOWER
mH:mw_ X DOOR W BLU/WHT RUN RELAY | LOWER IGNITION
a3 B BLU/WHT BLU/WHT | | | RED/WHT]| RED/WHT \»w/ WHT 1.5 CONTROLLER
11 R
_ _ ﬁ \Z/ rep SErep [ ™ B
it S e _ L vio . N\ o
| | | ©
MN% | | WHT |
LOWER X
J 110—120V | ohS"RELay | 3 i
2 [VIO/WHT| | ORG/WHT| _ ORG BRN oo GRY |
il o
_ ! LOWER [
e —I LOWER AR SW LOWER YEL
FI—LIMIT OVERTEMP
STAT STAT LOWER FLAME
gLk SENSOR
WHT
—
e e
WHT SCHEMATIC ~ DC50X2NC—15EC2X—

9506—-596—-001 REV. B

IMPORTANT: RETAIN THIS ELECTRICAL SCHEMATIC FOR SERVICE. 110-120/208-240V, 1 PHASE, 60 HZ

@ Part # 8533-091-001 4/20



Wiring Diagram for DC50x2

LIPPER
FLAME
SENSOR UPPER
gh—gﬁ% GhS WALVE 220-001see
LEE i
_serommeom_ s _ _ _ ELECTRODE || || il
= #2 BLK 517]
iz B !
52 1 |
o arabe |
=¥ mﬁ;ém |
z AF(e (= |
RED 2 |
A #2 ERN 58",
|
L BRN-13 |
N -
aARG—12 |*% e
'@ 8 o TEoTHE 8- o e i ’Ia" 5 hd! E s j [
b ] 1 | 3 - S R ==
T | o [ I T R
= B S L N SErlmEs o
| N BRN—13 sl BLK | it
ol | (TR e s 888 08 dudbihs o
o e = Z BRN C#E Ve |68 55|, a2 3T c 0 UPPER
= (o (= o SR 0 i Kot R O
= |m T 2 | =
= Bl oV s b L #6 eRl— . pF5|! L5 2858888% DOOR s
i RAE 150 P YRRy SeE3338 #3 BIK— 43 BUI
| L . Rm a T el
rale il =1 . P ] | ©
(A [ fremstwi L #s3a-4ET00
11 B o [ 4 BLK 1
L WHT=11 - e =l
g 42 BRN| o] = 4 f #3 ORG
o _I §#4 WD I s
= 4 DRG 1 1
e (| P IR ! = BEB
= < | 4 R 1 & TEL = oL c B
=] | , =
P -
| 4#—_| L
RED/BLK-& | —
L. | RN BEAE | UPPER
e [% ; | . | TEMP
% & R 3 Bl SENSOR
= [+~ £
g 5 il A AN | e L] 5 e e ™
K7 = [ e T =)
w [F = WGTOR Lower K1
“ B el il & Rals) | é
= I B I | RUN_RELAY S
i | 4
5 —|= LOWER B Fa F10
] 4 BW % Al o= : BG4S ALVE | C - 5
oo co k3 #7 BRN |
N [Ra L = #7 YEL = | HB
T[T loleoh. & L5 [y YEL| ® T oG _Gho] Bl |
] [ | ey (= LOWER
e | omme || e e
SILERS — fpoul ey § R -
1 [afrs Lirdgebd T L/ Frifor i ;
T #1WHT e | | B | -,’-_LEM_RE A s ol | B
L WHT . EREQE. ! [ SPARK 22 P18 o il (| [
82204062-037 14" Hio|=( 892 é LA ELECTRODE | ETHERMET | o~ % = g
i3 L : LoWER | I:Ipzo pao] | %
M3 =
= = | oveR—TEWP| | PA | can |
s F e = lomc 1w STaed LX) b ecTRONIC & g
&
WHT=11 . & ! | || GONTEOELER o | |23
9BS7—198-002 BLU o = q
& | pe et B o il s
0 3 |35 via ! 7 H
- L #2 BRN se”l = ¥ MODEL ™~ N
“lLE= [ LOWER <7 (FAGTORY WO - 3§
R 8200-085-041 24° | TS Ra-t ,{:/m ACUEF 10 & ¥
B = 15 aRa- USTOMER = o i
! J%g P2 e Q¥ 78 Iy ‘A?
A VTR = [V awER
i [N NE— ! W | TEMP
o 85—
: ESY—10 | | LA JSENSOR
2 I Ce; 557 2K o
n 3 L oe] -
35 n 2| ~ -
§5 e 25" - L
T 2 LOWER
E:& = u1 | LGIWEORTODRWE DOOR SW
SER W| #3 BLK [——#3 BLU/WHT]
- | £ Bl o %8% [ BEIB—FE7T-D01
#7 wH =, 795l
L 18 53
7 BRN s srg
11 #7 BECL 5 & |
p
By e wp g G Gh G o et s SO SIBEION o oc ugssciigsis o i e e |

9506—-596—-001B

WIRING DIAGRAM  DCHOX2NC—15EC2X—

Part # 8533-091-001 4/20 @



Notes

@ Part # 8533-091-001 4/20



